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Place of welding / Luogo di saldatura :

Date of welding / Data di saldatura:
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Reference standard / Norma di riferimento :

Supplemented by / Codice Norma sup.:

Test performed in the presence of:
Prove realizzate in presenza di:

ASME Sec. IX Code - Last Ed

NACE MR0175

Mr. ORSINI Sergio Bureau Veritas inspector

BUREAU VERITAS

Certifies that test pieces were prepared, welded and tested satisfactorily in accordance with the requirements
of the documents indicated above.
Certifica che i saggi di prova sono stati preparati, saladati e controllati con esito soddisfacente in conformita ai requisiti
dei documenti sopra indicati
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For test coupon only

Company Name:

ITALSALDO srl

WELDING PROCEDURE
SPECIFICATION
(WPS)

WPS No.: P8-01P/22 Rev.1

Date: 27-12-2022

Welding Process (es) a) GTAW b) SMAW c)
Type (s) a) Manual b) Manual c)
JOINTS (QwW-402)
Joint Design: BW/Butt Weld Singie V Groove
Backing/Material (Type): a) O YES/@® NO; b) @ YES/O NOb); b)Backing type: Weld metal
a Filler Metal Size
; Ampére Volt Travel
Weld pass ‘,f,\:g?;gg (mm) Speed
1E 2E 1E 2E 1E 2E mm/min
; I 1st 5G| GTAW 2,40 105+ 115 11+13 50 + 60
8 2n 5G| SMAW 2,50 70 + 80 20+ 22 65+ 75
o fef 3r 5G| SMAW | 3,20 85+95 22 +24 70 = 80
4"+n 5G| SMAW 3,20 85+95 22+24 85 + 95
I
ey 2
1 /‘w'
.Note /1!
a= 70°; t= 11,07mm; g= 3,0+4,0mm; s= 1,5mm; 0.d.= 60,3mm
BASE METAL (QW-403) POSTWELD HEAT TREATMENT (QW-407)
P-No.8 Gr-No.1 to P-No. 8 Gr.-No. 1
Temp. Range (°C): None
Spec. Type — Grade ASTM A 312 TP 316L — S31603 Time Range (h): N.A.
to Spec. Type & Grade ASTM A 312 TP 316L — S31603 Heat rate (°C/h): N.A.
Chem. Anal. & Mech. Prop. = Cool rate (°C/h): N.A.
To Chem. Anal. & Mech. Prop. -- Other None
Base metal (mm/inches) Groove: 11,07mm/0,435" Fillet: N.A.
Pipe dia.: (mm/inches) Groove: 60,3mm/2" Fillet: N.A,
Other None
GAS (QW-408) Percent Composition Flow Rate
Gas(es) % (//min)
FILLER METAL (QW-404) Plasma N.A. N.A.
a) b) c) Shield. a) Argon 99,99 11+13
Spec. No. (SFA) AWS A5.9 AWS A5.4 Shield. b) N.A. N.A.
AWS No. (Class) ER316L E316L-15 Trailing None None
A-No. 8 8 Backing Argon 89,99 15+17
F-No. 6 5 GAS for OFW N.A. N.A.
Size (mm) 2,40 2,50 + 3,20 Other None
Product form Bare Solid -
F.M. Trade Name OK Tigrod 316L OK 63.35
Manufacturer ESAB ESAB ELECTRICAL CHARACTERISTICS (QW-409)
Thk range Groove (mm) 3,00 8,07 a) b) c)
Thk range Fillet (mm) N.A. N.A. Current DC DC
a) b) c) Polarity EN EP
Flux Trade Name N.A, N.A, Mode of Met. Transf. for GMAW N.A.
Manufacturer N.A. N.A. Tungst. Electr. Type & Size SFA 512 EWTh-2 @ 2,4mm
Electr. -Flux (Class) N.A. N.A. Electr. Wire feed speed range N.A.
Other None Other: None
POSITIONS (QW-405) TECHNIQUE (QW-410)
Position(s) of groove 5G String or Weave Bead String and Weave
Welding Progression ® Up O Down O NA. Orifice or Gas Cup Size 8mm
Position(s} effillet TNA Initial & Interpass Clean Brushing-and grinding
Other | None Method of Back Gouging NA.
Contact Tube to Work Dist. N.A.
PREHEAT (QW-406) Oscillation Ampl. - - Freq. - -
Preheat Temp. (°C) 20 (Room Temperature) Multiple/Single Pass per Side ® Multiple O Single O NA.
Interpass Temp. (°C) 150 Max , | Multiple/Single Electodes O Multiple @ Single ONA.
Preheat maintenance (°C) None t Pass<1/2" ® Yes O No O NA.
Other None 4 Sup. Powder O Yes @ No ONA.
e———— T WELDING ; "1 | Alloy elements O Yes @ No ONA.
“LR"WV” e -Other Peening:  None
: Manufacturer

Mod. WPS ASME IX* BPVC Rev.2 " 2 y_‘ %’
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Company Name: ASME Sec. IX
ITALSALDO st PROCEDURE QUALIFICATION RECORD BPV Code
(PQR)
MONTAGGI INDUSTRIALI SHEET 1 OF 2
PROCEDURE QUALIFICATION
4957064-P8-01P/22 Rev. 0 Date 16-01-2023
RECORD (PQR) Nr.
WPS No. P8-01P/22 Rev. 1 Date 27-12-2022
WELDING PROCESS (ES) a) GTAW b) SMAW c)
Type (s) a) Manual b) Manual c)
Joints (QW-402) T -
ol 3
Joint Design : BW Butt Weld, Single V groove Weld pass | Welding e ?:Ine,gl e Ampeére Volt Travel Speed
and position | Process | g o 1E 2E 1€ 2E moymin
a
1% 5G GTAW 2,40 110 12 55
2nd 5G SMAW 2,50 75 21 70
t 3 3rd 5G SMAW 3,20 90 23 75
5 3 4uspth 53 SMAW 3,20 90 23 90
.
IS
CF—2
1
a=70° t= 11,07mm; s= 1,50mm; g= 3,50mm; O.D.= 60,30mm | Heat Input (KJ/mm): 15'= 1,44, 2"= 1,35 ; 3"= 1,66, 4" + 5= 1,38
Groove Design of Test Coupon
(For combination qualifications, the deposited weld metal shall be recorder for each filler metal or process used)
LSELIAI R A L) POSTWELD HEAT TREATMENT (QW-407)
P-No. 8 Gr-No. 1 to P-No. 8 Gr.-No. 1 Temp. Range (°C):  None
Spec. Type & Grade ASTM A 312 TP 316L — S31603 (*) Time Range (h): N.A
to Spec. Type & Grade ASTM A 312 TP 316L — S31603 (*) Heat rate (°C/h): N.A
Thick. of Test Coupon (mm/inches) 11,07mm/0,435" Cool rate (°C/h): N.A
Diam, of Test Coupon (mm/inches) 60,3mm /2" (Outside Diameter mm / inches) Other None
(*) Heat No. 41301 Certificate Tubacex Tubos Inoxidables, S.A. No. 434404 y Percent Composition Flow Rate
[BASI(QW:408) Gas(es) % (Umin)
FILLER METAL (QW-404) Plasma N.A N.A
a) b) c) Shield. a) Argon 99,99 12
Spec. No. (SFA) AWS A5.9 AWS A5.4 Shield. b) N.A N.A.
AWS No. (Class) ER316L E316L-15 Trailing None None
A-No. 8 8 Backing Argon 99,99 16
F-No. 6 5 GAS for OFW N.A N.A
Size of filler metal (mm) 2 40 2,50-3.20 Other None
Product form Bare Solid -
F.M. Trade Name OK Tigrod 316L OK 63.35
Manufacturer ESAB ESAB ELECTRICAL CHARACTERISTICS (QW-409)
Thk range Groove (mm) 3,00 8,07 a) b) c)
Thk range Fillet (mm) N.A. N.A Current DC DC
a) b) c) Polarity EN EP
Flux Trade Name N.A. N.A Mode of Met. Transf. for GMAW N.A
Manufacturer N.A N.A Tungst. Electr. Type & Size SFA 512 EWTh-2 @ 2,4mm
Electr. -Flux (Class) N.A N.A. Electr. Wire feed speed range N.A
a) Lol No, Pv4245383732;
Other b) 22,50 Lol. No. SB83161514, 83,20 Lol. No. SB305109, Other None
POSITIONS (QW-405) TECHNIQUE (QW-410)
Position(s) of groove 5G String or Weave Bead String & Weave
Welding Progression ® Up QO Down O NA Orifice or Gas Cup Size 8mm
Paosition(s) of fillet N.A. Initial & Interpass Clean Brushing and grinding
Ul | olie | WISLIOU OF bauh wuugiiiy | INunis
Contact Tube to Work Dist [NA
PREHEAT (QW-406) Oscillation Ampl. - - Freq. - -
Preheat Temp. (°C) 20 (Room temperature) Multiple/Single Pass per Side @ Multiple O Single ONA
Interpass Temp. (°C) 150 Max Multiple/Single Electrodes O Multiple @ Single ONA
Preheat maintenance (°C) None t Pass<1/2" ® Yes O Not O NA
Postheat (°C) None Sup. Powder O Yes @ Not O NA
IR - - Alloy elements O Yes ® Not O N.A.
GEA WORITAS Y G G ELNG Other None
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Company Name: ASME Sec. IX
ITALSALDO srl PROCEDURE QUALIFICATION RECORD BPV Code
PQR
MONTAGGI INDUSTRIALI ( )
SHEET 2 OF 2
PROCEDURE QUALIFICATION
4957064-P8-01P/22 ] 0 16-01-2023
RECORD (PQR) Nr. Rev Date
TENSILE TEST (QW-150)
Width / ULTIMATE ULTIMATE
SPECIMEN Nr. Diameter [LC = bNE TOTAL LOAD UNIT STRESS Type of failure & Location
mm., mm2
mm. N N/mm2
TRANSVERSE REDUCED QW-462.1(b) — 03F-T1 18,70 11,00 205,70 109350 531,6 Ductile, base metal
TRANSVERSE REDUCED QW-462.1(b) — 03F-T2 18,90 11,00 207 90 109895 528,6 Duclile, base metal
Test No. 03F
GUIDE-BEND TEST (QW-160)
Type & Figure Nr. Result
TRANSVERSE FACE QW-462.3(a) - 03F-BF 1 180° SATISFACTORY
TRANSVERSE FACE QW-462.3(a) - 03F-BF2 180° SATISFACTORY
TRANSVERSE ROOT (W-462.3(a) - 03F-BR1 180° SATISFACTORY
TRANSVERSE ROOT QW-462.3(a) - 03F-BR2 180° SATISFACTORY
Test No. 03F
TOUGHNESS TEST (QW-170)
) Impact Tests !
S?' Sl Notch Locations Nolch Type Tesl T, Lateral E 3 DICAST R
mm) A 5 al Expansion
(°C) Values / Average (Joule} % Shear > 0.38mm
10x7,5x55 WM. KV -20 125-119-105/116,3 OYes O No
10x7,5x55 HAZ Kv -20 178177~ 152/ 169 - O ves I No
Test No. 03F
FILLET WELD TESTS (QW-180)
Result — Satisfactory O ves [ No Penetration into Parent Metal Oves O No Macro - Results: None
OTHER TESTS
Type of test: Visual examination: satisfactory
Hardness Test according to NACE MR0175 :
Macrographic examination (QW-183) : ———
‘—,iﬂi"‘ﬂxﬁ .. E‘g::i'_z_
[ Pos.iPos. | BM | I-:AZ WM
| TOP. 1 | =2 T 3 | 4 |
| HV1CI { 185 182 | 187 180 | E
| CENTER ‘ 17 = 16
| __Hvi0 B [
Satisfactory - Absence of cracks, cavities, inclusions, lack of fusion/penetration. “—E.‘-H%"‘ = tgp I '_'i;?o | _'i!;_i_ I o1
Welder's Name: PALENA Anlonio Stamp No.: PA
Welding Test conducted by: Corso Vittorio Emanuele 231, 93012 Gela (CL) - llaly
Penelrant Test by: TECNOSET Sirl., Penetrant Test No.: 01-2022
Radiographic Test by TECNOSET S.r.l Radiographic Test No.: 02-2022
Laboratory Test by: QUALITY SIDER VERIFICATION S, — 81025 Marcianise (CE) - ltaly Laboratory Test No.: 21003F
We, certify that the statements in this record are correct and that the test | Certify by:
welds were prepared, welded and tested in accordance with the
requirements of the Section IX of the ASME Boiler Pressure Vessel
Code last Ed.
Manufacturer
Date: 16/01/2023 (Stamp and Signature)
Tested by i . i
(NouBo, . Date:

Mod. ITALSALDO S.r.l. - PQR ASME IX* Rev.1




Azlenda certificata: UNI EN ISO 9001: 2015

Certificato n°®

|Obyect

Azienda cortifieata: UNI EN 180 14001:2018 01-2022
TEC Arionda certificats: UNI EN SO 45001; 2018 Verbal n°
Del
30/12/2022
Controllo Con Liquidi Penetranti Date
CONROL l Co qu d_ enetrant T :
TECHNOLOGY SR.L Penetrant Testing Pagina di 1di1
Sheet of 1ofl
Cliente ITALSALDO SRL Ordine di lavoro Commessa
Customer Order of Job Job n°
Impianto . Localita GELA (CL) Costruttore
piant Place Manufacturer
Oggetto
QUALIFICHE PROCEDIMENTI DI SALDATURA (TUBI)

CONDIZIONI D'ESAME / CONDITIONS Ol EXAMINATION

DISEGNO Drawing

MATERIALE \faterial

SPESSORE / Thickness DN

iGuarda csito del controlo / Sve See Result of test

[Guarda esito del controllo Sce Result o leal

Guarda csito del

controllo / See See Result of test

TEAMPESANE  Test Fenip COND.SUP./ i

wce Comdition

STATO DI LAV. ! orkmy Step ESTENSIONE

CONTROLLO/ £xtension Control

T Ambiente 1. Room

Spazzolato / Brushed

Comw saldato  As Welded

100%

NORME DI RIFERIMENTO / Norms of Reference

Norm of Reference for the Test:

Norm of Reference for the Acceptance Levels

Examination Procedure

lWé'IM’r S -

UNI EN ISO 3452-1 UNI EN IS0 23277 1 [P s n°03 rev.00
ATTREZZATURA - METODO DI CONTROLLO
Lguipment - Method of Test
Tipo Penetrante Fluorescente D A contrasto di colore Doppio impiego I:I
Type Penctrant Fluorescent To contrast of color Double employment
Marca Penetrante Lotto Penetrante Data Lotto Penetrante Pulizia Preliminare S:I:g:tacll'.:alm .
alven
RED WW CGM 21/314 99-23
Trade Mark Penetrant Butch Penetrant Date Butch Peneirant Pre Cleaning Stracci/ Rag
METODO APPLICAZIONE PPENETRANTE: Controllo: Luce Naturale Luce Bianca Lampada Wood Tempo di penetrazione 8
Method Penetrating Application Spray Inspection  Natural Light &= White Light =] WWood'slamp = Time of Penetration 10:min
. . j Solvente
Rimozione Penetrante Acqua - Emuls Lipofilo Liquido Emuls ldrofilo Acqua e Solvente O
Removal Penetrant Waer Lipofilo Emuls Liquid Solvent tdrofilo Fmuls Water and Solvent
Marca Remover Lolto Remover Data Lolto Remover
Velnet Solnet 351721 12-23
T'rade Mark Remover Butch Remover Date Buitch Remover
Metodo di applicazione Remover Metodao di applicazione Emulsionante Tempo di Emulsionatura Asciugatura i
Spray N n Aria Lll?cm
Method remover Application Method Emulsifymg Application Time To Emulsifyng Application Dryng laaiile
q I i
Rivelatore Secco Idrosolubile dmil:ls:e“m Solvente Impieghi Extra
= e o
Developer Dry Soluble in water Smf:‘,‘:,m " i Lxtra Employments
Marca Rivelatore Lotto Rivelatore E_MEI l(:ltu Me!od;l‘id‘::;zl::azmne Tempo di sviluppo Rivelatore
Rotrivel 067/22 e 03-24 Spray 30 min
Trade mark Developer 13ate Butch Developer Method Developer Application Time of Development Developer
Marca Lampada Modello Lampada a INTILTTOC NS Intensita Lampada a luce Ne° Cerlilicato e Scadenza Taratura
Lampada a luce
a luce Nera luce Nera Nera Lampada a luce Nera
Nera
Light Black Lamp Light Black Lamp :::‘: Ayt g% Bk Intensity Light Black I.amp N° Certificate and Validy of caibration
ESITO DEL CONTROLLO
Result of Test
Saldatura n° Materiale Processo di saldatura DN Spessore Punzone Giudizio T
ote
Veld n° AMaterial Welding Process Thickness Welder id Result
Wi ASTM A 106 Gr.B 141 213 2,77 PA C Pos PC
w2 ASTM A 106 Gr.B 141 213 2,77 PA C Pos PC
w3 ASTM A 106 Gr.B 141 21,3 2,17 PA C Pos PC
w4 ASTM A 106 Gr.B 141 21,3 2,77 PA € Pos PC
W5 ASTM A 106 Gr.B 141 213 2,717 PA © Pos PC
Wwo ASTM A 312TP 316 [CARE NN 60,3 11,07 PA (of Pos PH
w7 ASTM A 312 TP 316 [EYERTT] 60,3 11,07 PA C Pos PH
Wi ASTM A 106 Gr.B 141+111 60,3 11,07 PA C Pos PH
w9 ASTM A 106 Gr.B ILIEA RN} 60,3 11,07 PA C Pos PH
w10 ASTM A 106 GrB 141+111 60,3 11,07 PA C Pos PC
CONFORME Conforming
NON CONF.“Not Conforming [_]
Operatore livello 2 EN 1SO 9712 Cliente Commitients Client O.N.
Operalor level 2 EN ISO 9712 Crpinemcr Cligwt /‘7
é’.!&mfr'i:m m)}ﬁimmn.n.a MTPTRT-UT

Mod M CPT REV.00




Azlenda cerilticata: UNI EN ISO 9001: 2015 .
Arlenda eortificata: UNI EN 150 14001:3015 Certificato n° 02-2022
TE Arlenda ceriificata: UNI EN IS0 45001 2010 Verbal n°
Del
. 30/12/2022
Controllo Radiografico Date
CONTROL . hi 0 .
TECHNOLOGY S.RL Radiographic Testing Pagina di tdil
heel of tofl
Clicnte: . inc di I : B
icnite: [TALSALDO SRL Ordinc di lavoro . Commcssa;
(Customer: Order of Job: Jab n°:
1 It ]
JImplanio: Locallth: Gela (CL) ‘Coslruttore:
farns Place. Manufacturer
g::f"": QUALIFICHE PROCEDIMENTI DI SALDATURA (WPQR)
CONDIZIONI D'ESAME / CONDITIONS OF EXAMINATION
DISEGNO / Draving MATERIALE / Moterial [SPESSORE / 7inckness DN
ASTM A 312 TP 316 11,07 mm 60,3 mm

Proc. Saldalura/ iveiding Proc

COND.SUP. / Surface Condition

|STATO DI LAV. ¢ ¥orking Siep

ESTENSIONE CONTROLLO / ttension Control

141+111

Come saldato / As welded

NORME DI RIFERIMENTO / Norms of Reference

Norm of Reference for the Test:
UNIEN [SO 17636-1

UNI _EN ISO 10675-1

Norm of Reference for the Acceptance Levels:

=h 2 O 3

FExamination Procedure

n°07 rev.00

ATTREZZATURA - METODO DI CONTROLLO

Eguipment — Method of Test
App. a Raggi X: Matricola: v Corrente (mA): Macchia Focale (mm):
X-Ray Equipment X: Serial Number: ’ Current (mA): Focal spot Size (mm):
App. a Raggi Y: Matricola: Sorgente: Adtivita (Ci): Dimensione fisica della fonte (mm):
X-Ray Equipment Y: Serial Number: Source: Activity (Ci): Source physycal Size (mm):
SENTINEL 880 DELTA Di6987 48396M/26187TMX Ir-192 30 2X2,7
Penetrametro: Lato Film Tipo di pellicala: 10X16: 10X24: 10X48: 30X40: Total
Penetrameter: Film Side Fidm Type ‘ 3 " * otale
JX[ 10FEEN CARESTREAM D4 10 10
ESITO DEL CONTROLLO
Result of Test
SALDATURA N° Posizione Film DN Sp. WPS Punzone w Densita 101 Giudizio Note
iVeld n° Fllm pivtitiom Th Welder Id Eesitity Result
W6 A-B 603 | 11,07 PA W16 2,5 I0FEN-EN| ¢ Pos. PH
" B-C i " " " 25 " " W
" c-D " W " “ 26 W " "
" D-E » W " " 75 " " "
" E-A " W " " 25 [ " "
w7 A-B 60,3 | 11,07 PA W16 2,5 10 FEN-EN C Pos. PH
" B-C " W W " 26 " " “
" c-D " f " " 26 " " "
" D-E " " " " 25 " " "
“ E_A " " " " 2 5 " [ "
AlRE
T
(C= Conforme/Conlorming NX=Film NA/ Film NA Cricche /Crocks Mancala Fusione / Lack of Fusion
NC= Non Conlormc/ Not Conforming NR= Riparare / To Repair [nctusioni / Inclusions Mancala Penelrazione/ Lack ol Penctration
RO Gl B ST R i— Taguare au Ll | Potosia-s0latuta ; Gas Cavity Finl Alla-passa ocosia/ Fum mipgn-Low Density

Operalore livello 2 EN 150 9712 Clienfe Committente Client O.N.
Operator level 2 EN ISO 9712 Customer Client
g Fagu o rvenowreraryr MAURIZIS cASGo
HMZ?* [y, ITALSALDO SRL IntensrioAs 3 7 ';E.’-"W'”"”'—-'-' "
¢ b o =5
tl}gﬁlﬁi{lf/lé‘e‘.d:!ﬁuirdi-h- (A1) 2eb®ER Lo T T A Ry

Mod M CRT REV.00
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(\ Quality Sider Verification sl &\,

ACCREDIA %,

prove e controlli su materiali metallici Do e
Q S v e giuntidisaldatura N LAB N° 1765 L
RAPPORTO DI PROVA N. DATA CAMPIONE N. PAGINA DI
Test Report No. 230025 Date 16/03(2023 Sample No. G3F Page b of .
Laboratory of Marcianise, SS 265 km 27+500 - 81025 Marcianise (CE) t. +39 0823 609920 e-mail info@gsvsrl.com website www.qsvsrl.com

ORDINE / Order UTENTE / User

Data ordine / Order date 2a S S OoRNIC SRV

ITALSALDO S.r.l.

RIFERIMENTO / Reference Corso Vittorio Emanuele 231

Data riferimento / Reference date ~ 22->r 4957064.783 Rev.1 93012 - Gela (CL)

DATA DI RICEZIONE 05/01/2023 DATA DI ACCETTAZIONE 05/01/2023
Reception date Acceptance date

OGGETTO Campione per prove di qualifica del procedimento di saldatura in accordo alla ASME 1X-2021

Subject Sample for welding procedure qualification tests according to ASME IX-2021

v o Pagina

ELENCO DELLE PROVE / List of tests Metodo / Method Saggio / Test | Sheet
Prova di trazione / Tensile test ASME 1X-2021 QW 150 03F-T 2
Prova di piegamento / Bend test ASME [X-2021 QW 160 . 03F-B 3
Prova di resilienza / Impact test ASME 1X-2021 QW 170 03F-I 4
Esame macroscopico / Macroscopic examination ASME [X-2021 QW 183-184 03F-MA 5
Prova di durezza / Hardness test ANSI/NACE MR0175/I1SO 15156:2015 03F-H 6

L'accreditamento & legato esclusivamente alle prove incluse nell'elenco allegato al certificato n® 1765 L disponibile sul sito web www.accredia.it. Le
prove non accreditate da Accredia sono caratterizzate dall'asterisco (*) / The accreditation is related solely to the tests included in the list annexed to the
certificate n® 1765 L available on the website www.accredia.it. The tests not accredited by Accredia are characterized by asterisk (*)

Angelo Criscuolo
Direttore Tecnico / Technical Manager

La firma digitale o la firma autografa sul rapporto certifica la sua validita. L'originalita del rapporto & garantita dalla tracciabilita ne! sistema della PEC
utilizzata per la sua consegna al cliente / The digital or hand-written signature on the report certifies its validity. The report originality is guaranteed by the
traceability of the Certified E-mail system used for delivery to customer

La regola decisionale utilizzata dal laboratorio quando fornisce dichiarazioni di conformita a norme o specifiche & riportata nel sito web htip:/fasvsrl.com/
The decision rule used by the laboratory when providing declarations of compliance with standards or specifications is shown in hitp:/fgsvsrl.com/ website.

I campionamento & effettuato dal Cliente e non € oggetto di accreditamento; i risuitati delle prove si riferiscono al campione cosi come ricevuto. / Sampling
is carried out by the customer and is not subject to accreditation; test results refer to the sample as received.

Il Laboratorio & responsabile di ogni informazione riportata nel presente rapporto di prova ad eccezione delle informazioni fornite dal Cliente rispetto alle
quali declina ogni responsabilita / The Laboratory is responsible for any information reported in this test report except for the information provided by the
Customer with respect to which it disclaims any responsibility

CARATTERISTICHE DEL CAMPIONE DICHIARATE DAL CLIENTE / features of sample declared by customer

Description Dimension Supplier Heat/Lot Certificate Date
Parent material1 ASTM A312 TP 316L @ 60,3x 11,07 mm
Parent material2 ASTM A312 TP 316L 2 60,3 x 11,07 mm
Joint type BW Welding process GTAW+SMAW Welding position 5G
WPS P8-01P/22 Rev.1 Welder Stamp.

Other features:

Il presente rapporto di prova riguarda esclusivamente il campione esaminato, non pud essere riprodotto neanche parzialmente senza l'autorizzazione del
Laboratorio ed ¢ conservato in copia conforme all'originale nell'archivio del Laboratorio | tempi di conservazione dei rapporti, dei documenti e delle parti dei
saggi e delle provette sono riportate nel sito web hitp://qsvsrl.com / This test report only concerns the examined sample, it can not be efen partially
ICMIUUULGU WITIVUL UG QULHIVTIC iUl Ui LG l_auulaiuly QI (115 Lo LTU vUpMy o SwUIcy 11 o ULigitial i Ui @IVinve Ui UIG Labvialvly. 1HG Sigee tincs vl

reports, documents and parts of the sample and the test piece are shown in http.//qsvsrl.com website

T UREALS ¥ ERTAS 17 id WELDING
| 22BN Rk, P
; JATE i
': J\GQ\W REVIEW T3
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h Quality Sider Verification sit &8~

ACCREDIA X,

UEINTE ITALLANO Dt ACCREDITAMENTO -

prove e controlli su materiali metallici 'c_;/;:..;;‘\
Q S VvV e giuntidisaldatura "-az,,_,ﬁ}h.w‘ LAB N° 1765 L
RAPPORTO DI PROVA N. DATA CAMPIONE N. PAGINA DI
Test Report No. 220035 Dale 1610412023 Sample No. 0SE Page 2 of §
Laboratory of Marcianise, SS 265 km 27+500 - 81025 Marcianise (CE) t. +39 0823 609920 e-mail info@gsvsrl.com website www.qsvsrl.com
PROVA DI TRAZI COND
Y e = CONUO ASME 1X-2021 QW150
Tensile test according to
ID. SAGGIO DIMENSIONE SAGGIO RESISTENZA A TRAZIONE
Sl ; ! : TEMP.
Identification test Specimen size Tensile strenght
PROVA N.| SENSO | SPESS. | LARGH. | AREA Fm Rm Posizione di rottura Aspetto della frattura
Test No. | Direction| Thk. Width Area Location of fracture Fracture appearance
(mm) | (mm) | (mm2) | (N) L
mm
Valori richiesti / Required values >485 | lsna\',‘::f;ra Fucgiuﬁiféura g:giillz E::g::g
03F-T1 T 11 18,7 205,7 | 109350 | 5316 X X 22
03F-T2 T 11 18,9 207,9 | 109895 | 5286 X X 22
MDBARPTTW
Data inizio prova Data fine prova Tecnico qualificato FRANCESCO  Apparecchiatura
Test's start date e Test’s end date e Qualified techinician MICCO Equipment SL WS

Dichiarazione di conformita / Declaration of conformity

| valori di resistenza a trazione (Rm) sono conformi ai requisiti previsti per il giunto di saldatura dalla normativa ASME 1X-2021 con
riferimento, per i requisiti del materiale, alla normativa ASTM A312 TP 316L / Resuits of tensile strength (Rm) are compliance to ASME

IX-2021 requirements for the welded joint and to ASTM A312 TP 316L requirements for material.

R o N T T
R ALY YT EY aede By ELRING
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Quality Sider Verification sil &0
7 PS4 ACCREDIA '\

prove e controlli su materiali metallici i o T i -
g f,;,//;—_\?\\\
QSV € giunti di saldatura i AN LAB N° 1765 L
RAPPORTO DI PROVA N. DATA CAMPIONE N. PAGINA DI
Test Report No. 23003F Date JIULELES Sample No. Wz Page s of 8

Laboratory of Marcianise, SS 265 km 27+500 - 81025 Marcianise (CE) t. +39 0823 609920 e-mail info@gsvsrl.com website www.gsvsrl.com

PROVA DI PIEGAMENTO SECONDO

Bend test according to ASME IX-2021 QW160

SAGGIO DIMENSIONE PROVETTA CARATTERISTICHE E RISULTATI DELLA PROVA DI PIEGA
Identification Specimens Size Features and bend test resuits
Prova N. Senso | Spessore |Larghezza | Lunghezza Tipo Mandrino | Dist.appoggi Angolo Risultato
Test No. | Direction | Thickness Width Lenght Type Former | Rolles dist. | Bend Angle Result
(mm) (mm) (mm) (mm) (mm)

©

Assenza di difetti

03F-BF1 T 11 19 300 FACE 44 69 180 v e
o Assenza di difetti
03F-BF2 T 11 19 300 FACE 44 69 180 o meheot s 8
o Assenza di difetti
03F-BR1 T 11 19 300 ROOT 44 69 180 e A
03F-BR2 T 11 19 300 ROOT 44 69 180° Assenza di difetti

Absence of defects

MD 8A RP BT W

Data inizio prova Data fine prova Tecnico qualificato FRANCESCO  Apparecchiatura
Test's start date U Test’s end date e2n2s Qualified techinician MICCO Equipment SRy

Dichiarazione di conformita / Declaration of conformity

L'esame visivo del tratto piegato non ha evidenziato difetti € pertanto il risultato della prova di piegamento & conforme ai requisiti previsti
per il giunto di saldatura dalla normativa ASME 1X-2021/ The visual inspection of the bend has shown no defects and the bend test result
are compliance to ASME IX-2021 requirements

 URE AL ¥EZITAS 1T/ aih WELDING

) 22 -\ WKL IS
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(\ Quality Sider Verification sl \\C_/ 8 ACCREDIA :\

L'ENTE ITALIANO 0% ACCREDITAMENTO -

prove e conftrolli su materiali metallici Z,

QSV S glUﬂh di saldatura w,:ﬁ‘w\: LAB N° 1765 L
RAPPORTO DI PROVA N. DATA CAMPIONE N. PAGINA DI
Test Report No. 23003F Date 16/01/2023 Sample No. 03F Page . of 6
Laboratory of Marcianise, SS 265 km 27+500 - 81025 Marcianise (CE) t. +39 0823 609920 e-mail info@qsvsrl.com website www.qgsvsrl.com
PROVA DI RESILIENZA SECONDO
; : T X-2 W1
Charpy impact test according to Al le
SAGGIO | SENSO POSIZIONE TIPO| TEMP. DIMENS. VALORI MEDIA
Test Direction Position Type Size Single values Average
No. (°C) (mm) (J) )
1 | 2 | 3
Valori richiesti / Required values >21J >21J
03F-1W1 T VWT 0/0,5 KV2 -25 7,5x10 125 119 105 116,3
03F-1H2 T VHT 1/0,5 KV2 -20 7,5x10 178 177 152 169
MD 8ARPITW

Data inizio prova Data fine prova Tecnico qualificato FRANCESCO  Apparecchiatura
Test's start date pefen2s Test’s end date USRS Qualified techinician MICCO Equipment S

Dichiarazione di conformita / Declaration of conformity

I valori di energia assorbita (J) sono conformi ai requisiti previsti per il giunto di saldatura dalla normativa ASME 1X-2021 con
riferimento, per i requisiti del materiale, alla normativa ASTM A312 TP 316L / Values of absorbed energy (J) are compliance to ASME

IX-2021 requirements for the welded joint and to ASTM A312 TP 316L requirements for material -

Legenda della designazione / Key of designation

1° V=Charpy V-notch; U= Charpy U-Notch

2° W=notch in the weld metal. The reference line is the center line of the weld; H=notch in the heat affected zone. The reference line is
the fusion or joint line

3° T = notch's axis crosses thickness; S = notch's axis is parallel to surface;

4° the distance of the notch centre from the reference line;

5° the distance from the weld joint face side to the nearer face of test specimen

51 A EYE

L PNELATO
I \E’\?‘)bd_:; JEw 9l
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Quality Sider Verification srl =%,

prove e conftrolli su materiali metallici T
ol S 2 G
Q § VvV egiuntidisaldatura AR LAB N° 1765 L
RAPPORTO DI PROVA N. DATA CAMPIONE N. PAGINA DI
Test Report No. M7 Date 160112058 Sample No. 9% Page 5 of ?

Laboratory of Marcianise, SS 265 km 27+500 - 81025 Marcianise (CE) t. +39 0823 609920 e-mail info@gqsvsrl.com website www.qsvsrl.com

ESAME MACROSCOPICO SECONDO

acroscopic examination to ASME [X-2021 QW183-184

Saggio n.
ISO 17639 - A -E - 8.1-8.1/-/8.1- B3 Specimen No. iR
Figura n. 1
Figure No.
Attacco
Etchant .
[ateriale base 1 ASTM A312 TP 316L
Parent metal 1
ASTM A312 TP 316L

ateriale base 2
arent metal 2

Posizione e direzione di

prelievo Trasversale alla saldatura
ocation and direction of Transversal to welding
ampling

Scala .
Scale ok
MD 8A RP MA W
Data inizio prova Data fine prova Tecnico qualificato FRANCESCO Apparecchiatura
Tests startdate 197012023 7 o5 ond date 167912023 o aified techinician MICCO Equipment O™ 041

Dichiarazione di conformita / Declaration of conformity

L'esame visivo ad ingrandimento 10X non ha evidenziato difetti e pertanto il risultato dell'analisi metallografica & conforme ai requisiti
previsti per il giunto di saldatura dalla normativa ASME 1X-2021/ The visual inspection at 10X magnification has shown no defects and
the metallographic examination result are compliance to ASME IX-2021 requirements

e b,

Quality Sider Verification srl - registered office: Via dei Fiorentini,10 — 80133 Napoli (NA) P.lva 09093931211 pec qualitysiderverificationsi@pec.it



(\ Quality Sider Verification srl

prove e controlli su materiali metallici
QSV ¢© giunti di saldatura

ACCREDIA %

S LENTE (TALIANO T ACTREDITAMENTD
“ SN LAB N° 1765 L
RAPPORTO DI PROVA N DATA CAMPIONE N. PAGINA DI
Test Report No. 23005k Date 16/01/2023 Sample No. 03F Page 6 of 6
Laboratory of Marcianise, SS 265 km 27+500 - 81025 Marcianise (CE) t. +39 0823 609920 e-mail info@qgsvsrl.com website qsvsrl.com
PROVA DI DUREZZA SECONDO -
Hardness test according to UNIENISO 9015+1:2011
SAGGIO . o
Test ! = I
\ 1
\
TIPO DI DUREZZA HV10 [
Hardness type = : —-
VALORE MAX 248 HV10 N
Required value
MD 8A RP HT NACE1 W
Pos. / Pos. BM HAZ WM HAZ BM
TOP 1 2 3 4 5 6 7 8
HV10 155 182 187 180 183 184 179 152
CENTER 17 18 19
HV10 180 188 186
BOTTOM 9 10 1 12 13 14 15 16
HV10 159 190 184 188 192 184 189 153
Data inizio prova Data fine prova Tecnico qualificato FRANCESCO Apparecchiatura
Test's start date 18/01/2023 Test's end date i Qualified techinician . MICCO Equipment D
Dichiarazione di conformita / Declaration of conformity

| valori di durezza (HV10) sono conformi ai requisiti previsti, per il giunto di saldatura, dalla normativa ASME 1X-2021 / Values of hardness
(HV10) are compliance to ASME IX-2021 requirements for the welded joint

FINE RAPPORTO / END REPORT

s
ﬂelm)\ﬁ—i

Quality Sider Verification srl - registered office: Via dei Fiorentini,10 — 80133 Napoli (NA) P.iva 09093931211 pec qualitysiderverificationsri@pec.it



'CPS sl - Va Tiberio Blanch, 5~ 20063 CONCOREZZO (M8) Tel, 039 651289 Fux 039 689980
- AZIENDA-CON-SISTEMA DI QUALITACETI'IFICATO SEOBNDOLANORMA UNI EN ISO 9001 - CERTIFICATO SGS N. IT(I)/OZIS

Certificato conforme all‘originale per : O0S.M.X. !JD Ordine N.  12/064
. R
U 2" x 8,74mm [m o2 [ y_._hj__s,_ruao KG |64 MT [5,80 ]l
COLATA/HEAT | 41301 - _|DDT_ |0299 [JOB |12-0195
L1
T.T.l. - TubacexTubos Inoxidables,S.A. E—
Bughstrs Samaul do Alasa, Tume SUR, Fuls 10, Haln W S - MUR, A-STIMSIT Printed val
25.03.201
—Jfarr 434404 ' f——
INBVRCTION CRETTNICATE vo: 1) [
¥ 10204 3.1 e
mn.ZS 03 2010 [ 5.03.2010
CUSTONER 8 Po :OF~090268 cua reranxscs 1134
STANDARD TAFTM/ASMR A/BAYLZM-0BA XD.07
CRADE ' TP9185-321 6L
ApoIT.sPRCS :MACE MRO1,75-03/I80 18156-3
opewaions :80,3 X 6,74
MATERTAL tARAMIEAS STATHLELS SN TURE
COLD ROLLED; PICKIED--PAADIVATAD;
DLAYN HMDE SQUME CUFs
TRERAECES (ASTM ADDD
e DM e = -NEAY- wo. aw -~—~WWIGET-- -TOTAL LIOWGIH-
TO0R Tz, M. PIBCES ) ) o -—OWY LENOTR~—
140 40937 14 912 82, 44 5 - 7 MT
10 41248 12 178 69,70 S - 7 Mt
10 41301 A3 5351 4680, 24 5 = 1 MT
10 41551 2 122 11,11 5 = 7 MT
10 41612 16 1052 94,39 5 - 7 N7
10 41787 {4 238 21,48 5 - 71 MT
10 42160 1 58 5,09 5 - T MT
BAN MATERIAL
MELTING PROCBSS: RELECTRIC FUORNACE + A.0.0 FROM: ACERALAVA
PEELED BARH; MACROETCH TESTING: GODD:
CHEMICAL COSOSIEION ( *1 &y 1antd; o3 wedooor )

1 mEnY a [ % » ) [ cx o

t 40937 o, 018 1,47 0,500 6,029 0,0010 11,30 16,95 2,18

L 41348 6,017 \,42 0,430 0,030 0,00186 11,25 16,80 2,14

L 41101 0,015 i,42 0,070 0,029 0,0010 11,15 16,70 2,13

L 41591 0,011 1,39 0,420 0,032 0,0010 11,13 17,00 2,20

L §1632 o, 020 1,01 0,440 0,032 0,0010 11,13 16,75 2,13

L 31707 0,018 1,45 0,500 0,029 0,0010 11,%¢ 18,70 2,15

L 42160 0,020 1,36 0,480 0,027 0,0010 11,10 16,90 2,16

HEAT TREATWT
SOLUPION ANNEALEO 1100 °C HOLDING TIME >=1.5 NIN/MM WATER QUENCHED
- TESYE = TR TOR —IMPACT TR A T a— HARDERES
- - B(%C) —e—ee—dEA ———— LY LY [} [ 3

WEAY TRIT L3 wra,2 _“ 1,0 A2 A5 ] 2{"C) HWINDEM AVERAGE

40997 01%83% 20 YE1,0 X2¢,0 330,0 7 19

41248 900168 20 79,0 331,0 87,0 ) 79 o0

aisal 20116 20 358,00 374.0 9.0 79 a0

183 1002080 20 344,0 244,0 20D,0 &,8 59,6 5 76

Y1) pOD4Dd 20 380,0 288,8  300,0 73 Te

Qan 1002081 20 349,0 264,0 319,0 4,0 45,8 8o 81

TRCHNOLOSYCALS

FLATTENING TEST: GOQOD

METALLUPAICAL TEST
INTERGAANULAR CORROSION: A-262 PRACT."R™: ROT OBJECTIONS
NOR DRATRUCTIVE TESY

100 % EDDY CURRENY TEST AT E.426 , GOOD

—— —re— 'I'F-‘

AKHOR ok b e Bl e ) Tutiacsx TubGS foiskiabiea, A
:'nmu-——-' . sapaniy O Ba -. :ny--;
:'l:‘.l-—hi.lou“m:n-—lm—n.l::::‘nq—du-u

[ i eeimy i+ S S P TR ) ‘/“.o.&r
m mu:—mcm“—-——a-—n.-—-—\ s i....—.-... k 'i
DRSS P :

Pagina 1 di 2
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CPS sl - Via Therio Blancd, 5 - 20863 CONCOREZZO (M8) Tel, 039 651289 Fax 039 6899805
msnmconmmmmuﬂmncmosecouoommwmm IS0 9001 - CERTIFICATO SGS N. moo/o215

all'o m.;__sgp R | Ordine N. w_w :
LTU%SSZ'stﬁmm i ) [n. [1TUBO [KG MT_|580

COLATA/HEAT | 41301 ~lpoT cm {308 |12-0195

yuyg T.T..-TubacexTubos Inoxidables,S.A.

Mgt Shratstt 9o ANpy, Tams S7, *sme 9N Hege Vi B - W1 R A8 VTS s;
@' LR 03 3
“)(wee ased0s e 0
INEFRCTION ragy 2 / 2
TUBACEX = 10204 3.1

[m..zs 03.2010 [25.03. 2010

100 A HYDROSTATIC PRESSURE TESTED AT 175 BAR , DURING 5 SBC, GO0D
STEEL GRADE CRECKING ON EACH TURE BY SPECTROMETRY (PMI): SATISFAGCTORY
DIMENSIONAL CRECKING ON EACH TOBR, SATISFACTORY

VISOAL INSPECTION ON EACH TORE, BH‘!‘!GI’IC‘!‘ORY

. 5 MAABOCH
TUBACEX ASTM-ASME A—-SA 312 TP316-31&6. 60,3 X 6,74 SMLS HEAT/.....
PMI

RERAWNG
NO WELD REPALR WAS PFERFORMED
NO MERCURY, HERCURY COMPOUNDS OR MERCURY BRARING INSTRUMENTS AND/OR EQUIPMENT
HAVE BEER DSED ALONS MANUFACTURING AND INSPECTION PROCESS.
MATERIAL MANUFACTURER APPROVED WITH CERTIFICATE NR. 07/2001/MUC BY TOV SUDDSDTSCIIJ\RD
(NOTIFIED BODY 0036] TO I3SUE CRRTIFICATES OF SPECIFIC PRODUCT CONTROL IN
ACCORDANCE WITH PRESSORE EQUIPMENT DIRECTIVE 37/23/EC ARNEX 1 POINT 4.3,
HATERIAL cnnacrmsncs CONPLY WITR POINT 7.5 OF ANWEX I TO PED BY HAVING AN ELOWGATION
AFTER ROPTURE AT TENSILE TEST WO LESS TRAN 1‘ % AND A BENDING RUPTURE ENERGY AT IMPACT TE
ST NO LESS THAN 27 J AT 20°C.
MATERIAL IS FREE OF RADIATION CONTAMINATION '

| tl';‘""

LBV Y ‘{ ph‘ﬂ"

\ [ 8h \\l“‘" f] 1“1
i \1 '.f
v ity Sk e it & it e o e ) 0 rTI 2
bl wind et by Satdint i, s Sy wil - alie Sod S T Tubos N 3.A
T Pt s S b # syuuined { s 144 8 & v ashoes g Un &4
%hmn.—u—-ﬂ-cm—n
Ak S ) o S o § Y @ b8 e s T ) =
ok sy - g et = 1 1 - .
Ay v A ity et gy e e

C:\Cpssri\CERTIFICATI\CERTIFICATI CLIENTI 2012\CERT 12-0195 COSMI SUD 12-064 Pos 02.doc064 Pos 02



ESAB
e

2014-06-17

Nata/Date

Nostro ardina/Qur order:
Nostro nferimenia/Qur rof
Caaice Clisnte/Cust ne

Data ordine Clienle/Your data

odinzze g slurazione/invaice addross

ESAB SALDATURA 3pA

ViA AQSA LUXEMBURG 49
20085 LOCATE DI TRIULZ! iMI}

CERTIFICATO DI COLLAUDO (3.1) - Analisi Chimica
ATTESTATO DI CONTROLLO (2.2) - Caratteristiche Meccaniche/
- INSPECTION CERTIFICATE (3.1) - Chemical analysis

TEST REPORT (2.2) - Mechanical properties

Numera certificato/Cert no EC23483512 rev. 0

BH2702 Viastro ardinesYour ardar: sade
Neb user - Movex CMP020ITB Vastro nfenmenlorYour ref

1TB0M0%I Vastro numero faxiYour 3x

20140611 Vostra e-mail Y our a-maii

Indingzp o spechaonaiglyery address
FULBOR 4RL

Deshnnians del canficato/Cant gguvar

IA FARMA 24 ANG CORST BALERMO
10 152 TORIING T

20088 ITALY Aaly

Raly

CE*I_SEGNNDELI\_/E_RY_ = Numero di ottoLot na: PV4245383732 QuantitdyQuantity 30 KG
PRODOTTO/PRODUCT COMPOSIZIONE CHIMICA/

Marchio/Brand: £SAB CHEMICAL COMPOSITION

Descrizione/Desc: QK Tigrod 316L 2.4x1000nm Sky Valor reall/Actual resulta

Codicefltem no: 183024R150 In accordo a/acc to EN 10204 - 3.1

CLASSIFICAZIONE/GLASSIFICATIONS

Wire/sirip
Alra/Auxiliary:

EN ISO 14343-A Wi19123L
SFAJAWS A5.9 ERJ16L C< 0.00%
- e (]
Werkstoffnrummer 1.4430 s 5%
Mn 1 6%
P 0.02%
S 0.02%
. Cr 18 4%
CARATTERISTICHE MECCANICHE/MECHANICAL PROPS Ni 1 130,:
Valorl tipicUTypical data Mo 2.5%
In accordo a/acc to EN 10204 - 2.2 Cu (1).1 %
Norma/Standard: Ferite FN 10
Altro/Auxiliary:
Condizlone/Condition.
TRAZIONE/TENSILE
Rp0.2 Rm A4-A5
440 MPa 620MPa 37 %
RESILIENZA/IMPACT
Temp KV
60 °C 10 ‘
COMMENTI/COMMENTS

Malafialg formito in accardo 3l Sistema Qualitd conforma aila norma EN IS0 9001

Queslo rerificato & stampala eletiromeaments &4 & valido senzd firma

Per ogn: chiarimenta, nvalgersi a:

ESAB Saldatura Spa, Vla Rosa Luxemburg 49, 1-20085 Locate Triulzi (M1}, +39 02 97968.1
. p oAt Pesgeamme-hatliliug. e EHLLS0. 00 stsndard

This cartifizate is produced elactronically and is valid without sigiature

Pigase rafer any querias to. (see above)

Jalidazing - altrosValigakon - Others
Product Manager

o alidAinng - analist chicaatdanion - uneminsl Analysis

Joset Moravek Quahty Manaqger idikael Mimer



ATTESTATO DI CONTROLLO/

.3@ 4
ESAB TEST REPORT
! in accordo a/acc to EN 10204 - 2.2

Data/Date:  2009-04-23 Numero certificato/Cert no: EC21244651 rev. 0
Nostro ordine/Our order; 234666 Vostro ordine/Your order.  FAX DEL 08/APRILE/0!
Nostro riferimento/Our ref: PIT - SALES ADMINISTRATIONstro riferimento/Your ref:
Codica Cliente/Cust no: 00241898 Vostro numero fax/Your fax:
Data ordine Cliente/Your date: 20090413 Vostra e-mail/Your e-mail:

!nym":mgummmmﬂmmqrm Destinatario dal mqmwmcmmmymgm_mﬂwmg@umrx_-mwss
GIESSE UTENSILI DI SCIMEG. SNC i GIESSE UTENSILI DI SCIMEG. SNG

VIA TUCIDIDE &4 VIA TUCIDIDE 64
93012 GELA CL 93012 GELA CL
Haly ftaly .
CONSEGNA/DELIVERYNumero di lotto/Lot no:  SBA31615 Quantitalouantity: 1920 PC
PRODOTTO/PRODUCT COMPOSIZIONE CHIMICA/
Marchio/Brand: ESAB CHEMICAL COMPOSITION
Descrizione/Desc: OK 63.35 2.5x300mm 1/4 VP
Codice/item no: 6336252010 S Mﬂwﬂ 'Auxmalry
CLASSIFICAZ2IONE/CLASSIFICATIONS N i
EN 1600 E19123L822 g 8-2;}"’
SFA/JAWS A5.4  E316L-15 Mn' e
Werkstoffnummer 1.4430 P 0.014%
S 0.006%
Cr 18.3%
Ni  12.6%
Mo 2.7%
CARATTERISTICHE MECCANICHE/MECHANICAL PROPS e L
Norma/Standard:
Altro/Auxiliary:
Condlzione!Conditlon:
TRAZIONE/TENSILE
RpQ.2 Rm A4
430 MPa 560 MPa 40 %
RESILIENZA/IMPACT
Temp Kv
120 °C 60J
-196 °C 354
COMMENTI/COMMENTS

Materiale fornito in accordo al Sistema Qualita conforme alla norma EN SO 9001
Questo certificato & stampato elattronicamante o walids-senzafirms:
TETOgTTChanmento, rivolgersi a:

ESAB Saldatura Spa Via €.Mattei 24, 1-20010 Mesaro (M1), +38 02 979 68.1
Praduct supplied under a QA Pragramme fulfilling the EN 1SO 9001 standard.

I'his certificate is producad elactronically and is valid without signature
' Please refer any queries to' (see above)
alidazi idation

Tapio Huhtala Product Manager



CERTIFICATO DI COLLAUDO (3.1) » Anallsi Chimica
ESAB ® ATTESTATO DI CONTROLLO (2.2) - Caratteristiche Meccaniche/
INSPECTION CERTIFICATE (3.1) - Chemical analysis

TEST REPORT (2.2) - Mechanical properties

Date/Date:  2013-03-04 Numero certlcato/Cart no:  EC22838089 rev. 0
Nasyo ordine/Cur order; 666801 Vosko ordine/Your order: Varlous

Nosko rifarimenk/Our ref Web usar - Movex CMP020ITE  Vosro rilarimsnt/Your ret

Codico Clsnie/Cust no: TB00700 Vosko numero fax/Your fx:

Data ordine Clenls/Your dat: 20130223 Vosra e-mailYour ¢-mall

Indirizzo di tureionelinvo'ce address Dssinglario del certicaty/Cad recalyer

CONSEGNADELIVERY Numero dilotioflotno; SB305108 QuanAd/Quantly: ' 153
PRODOTTOPRODUCT COMPOSIZIONE CHIMICA/
Marchlo/Brand: ESAB | CHEMICAL COMPOSITION
Descriziona/Dese: OK 63.36 3.2¢350mm 1/2 VP Valort realliActual resuits
Codiefiiem no: 6335323070 In aecordo afacc to EN 10204 - 3.1
CLASSIFICAZIONEICLASSIFICATIONS ' | weld met
EN 1800 E19123LB22 AtrolAuxliary:
SFAAWS A6.A E36L-15
Werksbnummer 14430 8 osmm

Mn  1.6%

P 0013%
8§ 0.005%

CARATTERISTICHE MECCANICHEMECHANICAL PROPS Ay
Valor tiplclfTyplcal data ) Mo  2.6%
in accordo alacc to EN 10204-2.2 Cu  0.08%
Norma/Standard: FNWRC92 3
AlrofAuxilary:
CondiZione/Condion:
TRAZIONE/TENSILE
Bpo2 Rm -t
430 MPa 560 MPa 40 %
RESILIENZA/MPACT
Temp Ky
-120°C 80J
-186°C 354
COMMENTI/COMMENTS

Materiale fomito In accordo al Sistema Qualita conforme alla norma EN ISO 8001,
Questo certificato & stampato eletironlcamenta ed & wiido senza firma.

Per ognl chiarimento, rivolgers| a:

ESAB Saldatura Spa Via Novara 87/69, 1-20010 Baregglo (Ml), +39 02 97969.1
Product supplied under a QA Programme fulfilling the EN ISO 8001 standard.

This certificate |s produced electronically and Is valid without signature.

Please refer any queries to: (see above)

T L )

[PPRLYS

I - |

Ellen Bjtrgan Quality Manager Tapio Huhtala Product Manager




